LG RFIN0T

PRODUCTS’

- 9
" Xtreme-
gy Facks

Innovative Truck Racks!

GRILLE GUARD END PLUG KIT PART NUMBER P200

QTY PARTS DESCRIPTION
5/16 X 1-¥4 FENDER WASHER

5/16 HEX NUTS
5/16 LOCK WASHER
5/16 FLAT WASHER

NN N N[

QTY

PARTS DESCRIPTION

2
2
2

WA3 / WASHER 1-1/2 OD X %2 ID
1-%5/16 -18 TUBE CONNECTOR
5/16 X 1-3/4 FLAT SOCKET HEAD SCREW

TUBE CONNECTOR

TOP TUBE

SIDE DOWN) OVER THE OPENING.

STEP 1. STAND THE TOP TUBE ON END, AND POSITION THE TUBE CONNECTOR (CUP

OF THE TUBE CONNECTOR AS SHOWN.

STEP 2. POSITION THE SHAFT OF A PHILLIPS SCREW DRIVER, THROUGH THE CENTER

REVISED
12/18/2008



Xtreme~
Racks
o Innovative Truck Racks!

PRODUCTS’ ==

STEP 3. HOLD THE SCREW DRIVER IN LINE WITH THE TUBE, AND CAREFULLY HIT THE
END WITH A HAMMER, TO DRIVE THE TUBE CONNECTER INTO THE TUBE.
(APPROXIMATELY ¥4 BELOW THE END)

REPEAT THE ABOVE STEPS FOR THE OPPOSITE END.

5/16 LOCK WASHER WASHER 1-1/2 OD X %2 ID

5/16 SOCKET HEAD SCREW

| saemExNuT |

| 5/16 FENDER WASHER

et e

5/16 FLAT WASHER

STEP 4. ASSEMBLE, AND TIGHTEN THE SCREWS, WASHERS AND NUTS AS SHOWN.

REVISED 2
12/18/2008



@
> S Xtreme-
Py Racks
= Innovative Truck Racks!

PRODUCTS’® == |

FLANGE WASHER
r :{5
! | ‘._‘ %
A\ N
SIDE PLATE

SCREW & WASHER ASSEMBLY

STEP 5. INSERT THE FLANGE WASHERS IN THE SIDE PLATES.

TOP TUBE

STEP 6. POSITION THE TOP TUBE BETWEEN THE GRILLE GUARD SIDE PLATES. SECURE
THE TOP TUBE TO THE SIDE PLATES USING THE SCREW AND WASHER

REVISED 3
12/18/2008



